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Parts Information:
Motorcycle Lift 365kg Capacity Hydraulic
Model No: MC365
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Parts Information:
Motorcycle Lift 365kg Capacity Hydraulic
Model No: MC365

Item Part No. Description

1 SS616.S Hex Head Set Screw M6x16mm Single

2 FWM16.S Flat Washer M16 Single

3 MC365A.03 Wheel, Castor (43x7x24x65)

4 MC365A.04 Extension Leg

5 SCB830.SB Socket Head Cap Screw M8x30 Black

6 MC365.06 Half Plate

7 MC365.07 Foot Pedal, Lift

8 MC365.08 Bolt M8x15

9 SN16.S Steel Nut M16 Zinc Din934(Single)

10 MC365A.10 Foot Pedal(Release)

11 SWM16.S Spring Washer M16 Zinc (Single)

12 FWM16.S Flat Washer M16 Single

-- SS1650.S Hex Head Set Screw M16x50mm Single (NOT 
SHOWN)

14 HHB1690.S Hex Head Bolt M16x90mm Single

15 MC365A.15 Base Assy

16 MC365A.16 Wheel,Front Fixed (88x12x31)

17 MC365A.17 Cotter Pin 2.2 x 30

18 MC365.18 Spindle, Release Valve

19 MC365A.19 Spring

20 MC365A.20 Pin

21 MC365.21 Hydraulic Pump

-- RE231.V3-P26 Oil Filler Plug (NOT SHOWN)

22 MC365A.22 Wheel, Fixed (Steel)(46x14x38)

23 MC365A.23 Pin

24 MC365A.24 Lift Arm

25 MC365A.25 Lift Arm

Item Part No. Description

26 MC365.26 Steel Wheel

27 SN12.S Steel Nut M12 Zinc Din934(Single)

28 SWM12.S Spring Washer M12 Zinc (Single)

29 FWM12.S Flat Washer M12 Single

30 SS1245.S Hex Head Set Screw M12x45mm Single

31 MC365A.31 Leading Plate

32 MC365A.32 Platform

33 SS1020.S Hex Head Set Screw M10x20mm Single

34 FWM10.S Flat Washer M10 Single

35 MC365A.35 Vice Assy

36 MC365A.36 Rubber

37 MSC615.S CSK Phillips Machine Screw M6x15 (Single)

38 SN10.S Steel Nut M10 Zinc Din934(Single)

39 MC365A.39 Baffle Plate

40 MC365.40 Ball Race

41 SB-4.0 Steel Ball 4.0mm

42 MC365.42 Washer

43 MC365.43 Fixed Rack

44 MC365.44 Hand Wheel

45 MC365.45 Handle

46 MC365.46 Bolt M16x190 (145mm Thread)

47 MC365.47 Left Vice

48 MC365.48 Locking Bar

-- MC390.FK Fixing Kit (NOT SHOWN)

-- MC365.V Complete Vice (NOT SHOWN)

21A MC365.21A Spring

-- MC365.49 Tie-Down Bar (NOT SHOWN)


